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4900mAh/19. 06Wh (Rat) 5000mAh/ 19. 45Wh (typ)

Name of Sample:  RECHARGEABLE LI-ION POLYMER BATTERY
1.13949T44P8h806459 3. 89V 4900mAh/19. 06Wh (Rat)
5000mAh/19. 45Wh (typ)

Ao fe: RGO

Consignor: Zhuhai CosMX Battery Co., Ltd.
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LEd P TR YA 113949T44P8h806459 3. 89V
B Lk Chinese 4900mAh/19. 06Wh (Rat ) 5000mAh/19. 45Wh (tvp)
Name of Sample L RECHARGEABLE LI-TON POLYMER BATTERY Li3949T44P8h806459 3. 89V
English 4900mAh/19. 06Wh (Rat)  5000mAh/19. 45Wh (tvp)
B g 1121121019
Sample No.
—é—:}ﬁ—?’fi Bhi el 32 LB L 3 AT IR 23 7]
Consignor Zhuhai CosMX Battery Co., Ltd.
&L Tk T b B 0 A B 2 )
Manufacturer Zhuhai CosMX Battery Co., Ltd.
Bl ICv L €O 16 BO T i il 11 e 4315 J‘%?TM\» ST/SG/AC. 10/1/Rev. 21 3. 37% Jr i s
i 1884
Test method UNITED NATIONS “Recommendations on LEu H\:\\'SI’UR’I‘ OF DANGEROUS GOODS™ Model
Regulations H'I"‘;"'\i" 10/1/Rev. 21 3.3 special provisions 188
W& €T i e innd pls M ‘::~ ST/SG/AC. 10/1/Rev. 21 3. 3%% FpkiNC
FIEAFAE 18844 1K.
Criterion UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS™ Model
Regulations ST/SG/AC. 10/1/Rev. 21 3.3 special provisions 188
=8 i i
Gy Ly BLE AR AR (400mm > 305mm > 155mm) , NEELLT A8 L.
Appearance Rectangle corrugated carton (400mm> 305mm> 155mm), containing 117 lithium balteries.
3 =, A sx
HouiE B A 92021-12-30 A RALIE B 2021-12-30 ~ 2021-12-30
Accepted Date Test Date
L. 2miki4 48
A 1. 2m Drop test
Test ltems
B (0 SR TR e 8 1L 2l A
The tested )d(l 1ge 1s capable of \\llh:ﬂuitulil];r a 1.2 m drop test.
M 8
—~
Conclusion &p, 09,
/ NS 1o
AR A Date)s 2021128V 7
ey HAuSE: ERAEE . Inner package pla';tlc tl'n-V :
- (R EBIE (kg): 9.6 Bl '(kg} T\
Comment .
Fie bt /
Consignor =12040
Ardress Post Code
ok - g% A -{Zr ,%@ 4 ﬁﬁ_
Approver: ’0 = Checker: Compiler:

R4

Title:

GEC TFRf (Vice chief engineer)
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KRR B LA RERRIFAFET Y L34 AFen | £z
/?"g‘ Name of Test Standard requirement or The - =
No . Clause Number of Standard Test Resuit Conclusion |Remark
BRI, bR
B, L SO B R %
), W EWIE .
The package is not
Tii | cracked. No damage to
#p |battery contained, No
[id shifting ol the contents
= to battery contact, No
(1] - -
releasing of contents.
AW (K TR
H‘J/@i)}ﬁ %’)A/ﬁja?ii))
ST/56/AC. 10/1/Rev. 21 (RN, itk [ Ak /
3. 3% RAME 1885 B, L P I BRI  Passed
| UNITED NATIONS 2, T B
1.2 .| “Recommendations ‘on the The package is not
Bk e TRANSPORT OF DANGEROUS | | cracked. No damage to
1 1.2m GOODS” Model Regulations 48 [battery contained, No
Drop Test ' ST/S(_;/AC- 10“/[’{9"-21 3.3 ) | shifting of the contents
special provisions 188 ifif [ to battery contact, No
releasing of contents.
R KGR, BILAN
1, £ FEO L M AL FS
), TRV .
The package is not
¥ cracked. No damage to
battery contained, No
4 | shifting of the contents
to battery contact, No
releasing of contents.
BRI SRS A o N
Test Environment BIZIR R - 23°C MR /%
Condition Ambient temperature:23°C, Ambient humidity:/%
TS ;
e H’ﬁ‘}(. Test Item
V) R
Subcontracted Test SOERTE '\/IZ # / P ‘T? g
Condition Subcontracted ame o ‘o °
Laboratory PR / i /
Address Tel
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HE é‘-!’/’ RATED CAPACITY: 490{}mAh{19 OGWh)
ﬁi’é &/ TYPICA;, CAPACITY: SOGGmAh( 9 45Wh)

#4747 ME/ STANDARD: GB 31241-2014 .
chL 5 3R iR 43 A BR 42 ]/ ZTE CORPORATION
PEBIE/MADEINCHINA
1ICP6/B5/76 :

sl d 1 £ Ttk




